
The Dow Chemical Company



About the CompanyAbout the Company

Founded in 1897 by Herbert H. DowFounded in 1897 by Herbert H. Dow
in Midland, Michigan

Fifth largest chemical company in the g p y
world, with sales of more than $20 billion

 94 manufacturing sites in 30 countries
More than 39,500 employees around

the world



Liquid SeparationsLiquid Separations

A global business within Specialty 
Chemicals

Dowex* Ion Exchange Resins 
celebrated 60 years experience.  
Th th tThey are the conerstone.

FilmTec* Membranes are our 
f t t i d t li Ofastest growing product  line.  Our 
30th year   in membranes



THE DOW LIQUID SEPARATIONS
M f t i SitManufacturing Sites

MidlandMidland

[...]
 Variable levels seasonly influenced Variable levels, seasonly influenced
 Naturally occurring as well as man-made

– Water temperatures variable
– Biological activity is high

2013-01-07



EVALUATING FEEDWATER 
SOURCES ( ’d)SOURCES (cont’d)

 Waste water sources
– Variable levels suspended solids
– SDI typically high, > 3.0, many times > 6.7
– Organic compounds

 Variable levels seasonly influenced Variable levels, seasonly influenced
 Naturally occurring as well as man-made

– Water temperatures variable
– Biological activity is very high

2013-01-07



EVALUATING FEEDWATER 
SOURCES ( ’d)SOURCES (cont’d)

 Seawater sources
– Surface intake or beach wells
– SDI depends on source

 Suface intake > 3.0
 Beach wells < 3 0 Beach wells < 3.0

– Organic compounds - typically low
– Water temperatures variable (surface intake)
– Biological activity is high (surface intake)

2013-01-07



EVALUATING FEEDWATER 
SOURCESSOURCES

 Feedwater information helps determine 
pretreatment unit operations

 Allows Dow to suggest the right or best element Allows Dow to suggest the right or best element 
for the application

 Allows Dow to suggest the best design for low 
t l li bl ticost plus reliable operation 

2013-01-07



PRETREATMENT 
CONSIDERATIONSCONSIDERATIONS

 Filtration
– Media filtration
– Microfiltration
– Ultrafiltration

 Dechlorination Dechlorination
 Scale Control

2013-01-07



PRETREATMENT 
CONSIDERATIONSCONSIDERATIONS

 Media filtration
– Reduction in colloidal, suspended and 

particulate materialparticulate material
– SDI utilized to measure filtration effectiveness
– Filters can be single or multi- mediag
– Coagulants and flocculants sometimes dosed 

before filters to enhance filtration

2013-01-07



PRETREATMENT 
CONSIDERATIONSCONSIDERATIONS

 Microfiltration (MF)
– Produces better feedwater quality than media 

filtrationfiltration
– Higher capital cost
– May allow for more aggressive RO membrane y gg

design
– Expands the choices for RO membranes on 

difficult-to-treat water applicationsd cu t to t eat ate app cat o s

2013-01-07



PRETREATMENT 
CONSIDERATIONSCONSIDERATIONS

 Ultrafiltration (UF)
– Produces better water quality than media 

filtration or MFfiltration or MF
– Higher capital cost
– May allow for more aggressive RO membrane y gg

design
– Expands the choices for RO membranes on 

difficult-to-treat water applicationsd cu t to t eat ate app cat o s

2013-01-07



PRETREATMENT 
CONSIDERATIONSCONSIDERATIONS

 Dechlorination
– Granular Activated Carbon (GAC)

 Removes chlorine very well
 Source of bacterial contamination
 Carbon fines Carbon fines

– Sodium Meta-bisulfite (SMBS)
 Reacts quickly with chlorine
 Better choice in warm climates
 Sulfate reducing bacteria

2013-01-07



PRETREATMENT 
CONSIDERATIONSCONSIDERATIONS

 Scale control
– Antiscalants

 Designed for sulfate and silica scales
 Can be formulated for water sources 

containing iron or aluminumg
 Dow does not approve products

– Mineral acids
C SO Typically HCl or H2SO4

 Sometimes used with antiscalants
– Ion exchange softening

2013-01-07

Ion exchange softening



Other Factors to be Aware of …Other Factors to be Aware of …

Fouling factor concept

BW 1 0 i iti l t 85 i 3– BW – 1.0 initial to .85 in 3 years

– SW – 1.0 initial to .8 in 3 yearsSW 1.0 initial to .8 in 3 years



Other Factors to be Aware of …
Feed Composition on System RecoveryFeed Composition on System Recovery

 Seawater recovery limitations
– High osmotic pressure

Osmotic pressure limits recovery– Osmotic pressure limits recovery
to 35-45%

 Brackish water recovery limitations
– Brackish water chemistry tends to contain 

many sparingly soluble salts which cause 
scalingg

– Usually limits recovery to 70-80%



Feedwater Characteristics After 
PPretreatment

SDI < 5.0, preferably < 3.0

Al F d M t tiAl, Fe, and Mn concentrations
< 0.05 ppm

Chlorine residual < 0.1 ppm

LSI i th b i t li htlLSI in the brine stream slightly 
negative or < +1.5 if antiscalant is 
used to control CaCO scaleused to control CaCO3 scale



General Rule of TroubleshootingGeneral Rule of Troubleshooting

First Stage Problem:  Fouling

S P bl S liLast Stage Problem:  Scaling



TroubleshootingTroubleshooting

Signs of trouble
Loss of permeate flow– Loss of permeate flow

– Increase in salt passage
– Increase in ΔP



Calcium Carbonate ScalingCalcium Carbonate Scaling

Most common precipitate

B l l bl hi hBecomes less soluble at high 
temperatures

Scaling caused by hardness, high 
pH high alkalinity and highpH, high alkalinity and high 
recovery rates





Langelier Saturation Index
Stiff and Davis Stability Index

Measure of CaCO3 scaling potential
Standard ASTM proceduresp
LSI

– Feedwater with TDS < 10,000 mg/l, g
– Typical limits
 FILMTEC FT30: + 1.5 with antiscalant

< 0.0 without antiscalant
S&DSI

F d t ith TDS 10 000 /l– Feedwater with TDS >10,000 mg/l 



Calcium Carbonate PretreatmentCalcium Carbonate Pretreatment

Antiscalant injection

A id i j iAcid injection

Cation softeningCation softening

Lime softeningg

Limit recovery



Sulfate ScalingSulfate Scaling

Solubility of sulfate salts 
increases as the ionic strength g
increases

Barium– Barium

– Strontium

– Calcium



Sulfate PretreatmentSulfate Pretreatment

Antiscalant injection

Cation softening

Lime softeningLime softening

Limit recoveryLimit recovery



Calcium Fluoride ScalingCalcium Fluoride Scaling

CaF2 solubility increases as 
temperature increasesp

Pretreatment
– Antiscalant injection
– Cation softeningg
– Lime softening

Limit recovery– Limit recovery



Silica ScalingSilica Scaling

Solubility is dependent on pH, 
temperature, total alkalinity and SiO22
concentration

When supersaturated can formWhen supersaturated can form 
insoluble colloidal silica

S l bilit d i thSolubility decreases in the presence 
of Al or Fe. Ensure absence of Al 
and Fe in feedand Fe in feed.



Silica PretreatmentSilica Pretreatment

Lime softening for systems
> 5,000 m3/day, y

 Increase feed temperature

 Increase pH to > 8

Reduce recovery



FoulingFouling

Biological Silt
Organic Metal oxide
Colloidal Carbon



Biological FoulingBiological Fouling

Common in surface feedwater

Microbes adhere to membraneMicrobes adhere to membrane 
surface and form biofilm

Fouling caused by
– Improper membrane preservation– Improper membrane preservation
– Biological material in feedwater

I b b d– Improper carbon bed 
maintenance



Biological PretreatmentBiological Pretreatment

Chlorination
– Feed must be dechlorinated to– Feed must be dechlorinated to 

protect membranes

Shock treatment

OzoneOzone

Granular activated carbon



Organic FoulingOrganic Fouling

Humic substances occur in 
concentrations between 0.5 and
20 mg/l TOC
– Pretreat when TOC exceeds 3 mg/lPretreat when TOC exceeds 3 mg/l

High molecular mass compounds 
that are hydrophobic or cationic



Colloidal FoulingColloidal Fouling

Foulants of concern
– Silica– Silica
– Fe2O3

Determined by SDI test

C id t t t if SDIConsider pretreatment if SDI
is > 3.0



Colloidal PretreatmentColloidal Pretreatment

Ultrafiltration

M di fil i if SDI i lMedia filtration if SDI is > or equal 
to 6

 In-line filtration if SDI is very high, 
then use coagulation-flocculationthen use coagulation flocculation



Silt FoulingSilt Fouling

Caused by dirty surface water 
(particle laden water) with high (p ) g
SDI

P t t ith di filt d/Pretreat with media filter and/or 
cartridge filter 

Want SDI < 5; preferably < 3





Metal Oxide FoulingMetal Oxide Fouling

 Iron

Al iAluminum

Manganese oxidesManganese oxides



Iron FoulingIron Fouling

Caused by
– Rusty well casings or piping– Rusty well casings or piping
– > 0.1 ppm Fe in feedwater

P t t tPretreatment
– Oxidation to ferric state, then 

filtration
– Cation softeningg







Aluminum FoulingAluminum Fouling

Municipalities may add alum to water

Precipitation of aluminum hydroxidePrecipitation of aluminum hydroxide 
from acid injection

Pretreatment
– Minimum solubility occurs at pH 6.5-6.7
– Coagulation followed by media filtration
– Concentration after pretreatment should 

be < 0.05 mg/l



Manganese Oxide FoulingManganese Oxide Fouling

Usually present as MnO2

PPretreatment
– Oxidation ?filtration
– Concentration after pretreatment

< 0.05 mg/lg



Carbon FoulingCarbon Fouling

Caused by
– Inadequate flushing of carbon– Inadequate flushing of carbon 

bed

Pretreatment
– Backwash and rinse carbon filter





Membrane DegradationMembrane Degradation

Damage is irreversible
Oxidation of thin-film layerOxidation of thin-film layer

– Caused by chlorine, ozone, 
potassium permanganatepotassium permanganate, 
sodium or calcium hypochlorite

H drol sis of the thin film la erHydrolysis of the thin-film layer
– Caused by high concentration of 

ti ( H 13 d i l i )caustic (pH >13 during cleaning)



Membrane Degradation 
PPretreatment

Oxidation
– SBS injection– SBS injection
– Carbon filter

Hydrolysis
– Limit NaOH concentration to 0 1%Limit NaOH concentration to 0.1% 

keeping temperature < 30캜



Typical Pretreatment Flow 
Diagram

Acid SBS

Feedwater To RO Unit

Cartridge
Sand, Dual
Multi-Media

Filter

Carbon
Filter

g
Filter

Antiscalant



When to CleanWhen to Clean

Normalized flow declines by 10%

Pressure drop increases by 15%

Normalized salt passageNormalized salt passage 
increases by 5%*

*Dependent on individual system designDependent on individual system design



Determining Foulant
S lor Scalant

 Analyze the normalized plant performance
 Analyze feedwatery
 Check performance after previous cleanings
 Analyze cartridge filterAnalyze cartridge filter
 Inspect feed line tubing and feed end scroll
 Inspect scroll of tail element for scaling Inspect scroll of tail element for scaling
 Clean and analyze cleaning solutions

D t ti t Destructive autopsy



pH Range and Temperature Limits During 
Cleaning

Max Temp Max Temp Max Temp
50캜 35캜 30캜 Continuous

pH Range pH Range pH Range OperationpH Range pH Range pH Range Operation

SW30/SW30HR 3 - 10 2 - 11 2 - 11.5 2 - 11

BW30/TW30 2 10 1 11 1 11 5 2 11BW30/TW30 2 - 10 1 - 11 1 - 11.5 2 - 11

NF45 3 - 10 2 - 11 2 - 11  3 - 10

NF70 3 10 2 11 1 11 3 9NF70 3 - 10 2 - 11 1 - 11  3 - 9 

®



FT30 Resistance to Cleaning AgentsFT30 Resistance to Cleaning Agents

A % C i R iAgent % Concentration Resistance
Hydrochloric Acid* 0.2 Excellent
EDTA* 1.0 Excellent
S di H d id * 0 1 E ll tSodium Hydroxide* 0.1 Excellent
Nitric Acid 5.0 Excellent
Acetic Acid 5.0 Excellent
Boric Acid 5 0 ExcellentBoric Acid 5.0 Excellent
Phosphoric Acid 0.5 Excellent
Sodium Salt of

Dodecylsulfate 0.05 ExcellentDodecylsulfate 0.05 Excellent
Sodium Lauryl Sulfate 0.05 Excellent
Sodium Hydrosulfite 1.0 Excellent
Trisodium Phosphate (TSP) 1.0 Excellentp ( )
Sodium Triphosphate (STP) 1.0 Excellent

*Most common agents used



Calcium Carbonate ScalingCalcium Carbonate Scaling

 Causes Symptoms

–Hardness

High pH

– Heavy element

– Low permeate flow–High pH

–High alkalinity

p

– Poor salt rejection

–High recovery 
rates

– High pressure drop

rates



Calcium Carbonate ScalingCalcium Carbonate Scaling

Cleaning
0 2% (Wt) HCI– 0.2% (Wt) HCI

– 2.0% (Wt) Citric Acid
– 0.5% (Wt) H3PO4

0 2% (Wt) sulfamic acid and– 0.2% (Wt) sulfamic acid and 
NH2SO3H



Sulfate ScalingSulfate Scaling

Causes
– Exceeding solubility limitsg y
– Loss of antiscalant
– High recovery rates

Symptoms
– Heavy element
– High pressure drop
– Poor salt rejection
– Low permeate flow



Sulfate ScalingSulfate Scaling

Cleaning
V diffi lt t l– Very difficult to clean

– 1.0(Wt)% Na-EDTA and 0.1(Wt)%1.0(Wt)% Na EDTA and 0.1(Wt)% 
NaOH at pH12, 30캜maximum
Overnight soak may beOvernight soak may be 

necessary



Biological FoulingBiological Fouling

CCauses
– Improper membrane preservation

Biological material in feedwater– Biological material in feedwater
– Improper carbon bed maintenance

SymptomsSymptoms
– Odor
– Moldy or discolored scroll endMoldy or discolored scroll end
– Low permeate flow
– Superior salt rejectionp j
– High pressure drop



Biological FoulingBiological Fouling

Cleaning (best method)
– 0.1% (Wt) NaOH and 0.5% - 1.0% (Wt)( ) ( )

Na-EDTA
– At pH 12 and < 30캜 (86캟)

Cleaning (alternate method)
– 0.1% (Wt) NaOH and .05% Na-DDS at0.1% (Wt) NaOH and .05% Na DDS at      

pH 12 and < 30캜 (86캟)
– 1.0% (Wt) STP and 1.0% (Wt) Na-EDTA or 

1.0% (Wt) TSP and 1.0% (Wt) Na-EDTA



Iron FoulingIron Fouling

Causes
– Rusty well casings or pipingy g p p g
– Greater than 0.1 ppm Fe in feedwater

SymptomsSymptoms
– Rust coloring on scroll end or ATD*
– Rusty colored reject upon start-upRusty colored reject upon start-up
– Low permeate flow
– Poor salt rejection– Poor salt rejection

*Anti-telescoping device



Iron FoulingIron Fouling

Cleaning
1 0% (Wt) sodium hydrosulfite– 1.0% (Wt) sodium hydrosulfite 
(best)
0 5% (Wt) h h i id– 0.5% (Wt) phosphoric acid

– 0.2% (Wt) HCl



Silt FoulingSilt Fouling

Causes
– Dirty surface waters
– High SDI
– Inadequate pretreatment

Symptoms
– Brown or dirty scroll end

Low permeate flow/poor salt rejection– Low permeate flow/poor salt rejection 
(early stage)

– High permeate flow/very poor salt g p y p
rejection (later stage)



Silt FoulingSilt Fouling

Cleaning
Diffi lt t l– Difficult to clean

– Caustic and EDTA

– Detergent



Carbon FoulingCarbon Fouling

Causes
– Inadequate flushing of carbon bedq g
– Soft carbon

S tSymptoms
– Black deposits on scroll end
– Low permeate flow (early stage)
– High permeate flow/very poor salt 

rejection (later stage)rejection (later stage)



Carbon FoulingCarbon Fouling

Cleaning
V diffi lt t l– Very difficult to clean

– Detergentg



Chemical AttackChemical Attack

 Causes
– Incomplete dechlorination (oxidation)
– Exposure to strong oxidant

(i.e. permanganate)
– Prolonged exposure to pH extremes (hydrolysis)Prolonged exposure to pH extremes (hydrolysis)

 Symptoms
– Very high permeate flow
– Very poor salt rejection

 Damage irreversible, elements must be 
l dreplaced



Permeate Backpressure 
Damage

 Causes
– Mechanical failure in system
– Poor design or operation error

 Symptoms
– High permeate flow and very poor rejection
– Wrinkles in membrane near back glue line

 Damage irreversible, elements must be 
replaced



Cleaning Process StepsCleaning Process Steps

Mix cleaning solution
Low flow pumping (low psi)Low flow pumping (low psi)

Recycley
Soak
High flow pumping (low psi)
Flush outFlush out



Cleaning System
Permeate to Storage Tank
(Normal Operation)

Permeate to
Cleaning Tank
(Cl i O ti )

Permeate from

(Cleaning Operation)

Concentrate to
Concentrate
to Drain
(N l O ti )Storage Tank Cleaning Tank

(Cleaning Operation)
(Normal Operation)

C C t id Filt RO U it

®

Cleaning Tank Cartridge Filter RO Unit



Handling & PreservationHandling & Preservation

Standard preservative solution:
1% sodium bisulfite ?Food Grade– 1% sodium bisulfite ?Food Grade

– 18% propylene glycol



Storage RequirementsStorage Requirements

Temperature limits (-4캜 to 45캜) 
(22캟 to 113캟)( 캟 캟)

 Inside cool building out of sun

 In original packaging if possible



Storage Requirements (Cont뭗)Storage Requirements (Cont뭗)

Dry Elements
Not affected by temperatures– Not affected by temperatures 
below -4캜 (22캟)
St ti li it d– Storage time unlimited



Storage Requirements (Cont뭗)Storage Requirements (Cont뭗)

Wet Elements
Inspect for biogrowth every three– Inspect for biogrowth every three 
months
S t h k H f l ti– Spot check pH of solution every 
three months
Represerve if it drops below 3



Low Permeate FlowLow Permeate Flow

1. Normal salt passage
Causes: Biofouling

Old preservative solutionOld preservative solution
Incomplete wetting

2. High salt passage2. High salt passage
Causes: Colloidal fouling

Metal oxide fouling
ScalingScaling

3. Low salt passage
Causes: Membrane/Element CompactionCauses: Membrane/Element Compaction